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Your pharmacy benefit plan has a quantity limits program that can help you get the best results
from your medication therapy. With safe doses, quantity limits can also keep prescription drug costs
lower for you.

Determining quantity limits

Quantity limits are meant to lower the risk of overuse. Quantity limit rules are based on:
+ Food and Drug Administration (FDA) approved uses

+ Medication instruction labels

+ Accepted or published clinical recommendations



Value and Choice non-specialty quantity limit

Therapy class Medication name Quantity limit
Anti-infectives
Antibiotics SIVEXTRO (tedizolid) Tabs 6 tabs/30 days
ZYVOX (linezolid) 28 tabs/30 days
ZYVOX (linezolid) Suspension 6 bottles (900 mL)/28 days
Antifungals BREXAFEMME (ibrexafungerp citrate) 4 tabs/day
LAMISIL (terbinafine) 250 mg 84 days supply/180 days
Antivirals, herpetic DENAVIR (penciclovir) 5 grams/30 days
VALTREX (valacyclovir) 4 tabs/day
ZOVIRAX (acyclovir) Cream 5 grams/30 days
ZOVIRAX (acyclovir) Qint 30 grams/30 days
Antiretrovirals, HIV SUNLENCA (lenacapavir) Therapy Pack 2 packs/365 days
SUNLENCA (lenacapavir) 9 mL /365 days

Antivirals

BEBTELOVIMAB (bebtelovimab)

L course/fill, 2 fills/365 days

LAGEVRIO (molnupiravir)

L course/fill, 2 fills/365 days

PAXLOVID (nirmatrelvir/ritonavir)

1 course/fill, 2 fills/365 days

PAXLOVID (nirmatrelvir/ritonavir)

1 course/fill, 2 fills/365 days

Antivirals, influenza

RELENZA (zanamivir)

40inh/365 days

TAMIFLU (oseltamivir) 30 mg 40 caps/365 days
TAMIFLU (oseltamivir) 45 mg, 75 mg 20 caps/365 days
TAMIFLU (oseltamivir) Suspension 360 mL/365 days
XOFLUZA (baloxavir marboxil) 4 tabs/365 days
XOFLUZA (baloxavir marboxil) 40 mg 2 tabs/365 days
XOFLUZA (baloxavir marboxil) 80 mg 2 tabs/365 days

Cardiology

Anticoagulants ELIQUIS (apixaban) 2 tabs/day
ELIQUIS (apixaban) Starter Pack 2 packs/365 days
ELIQUIS (apixaban) 5 mg 3 tabs/day
PRADAXA (dabigatran) 2 caps/day
SAVAYSA (edoxaban) 1tab/day
XARELTO (rivaroxaban) 1tab/day
XARELTO (rivaroxaban) 2.5 mg, 15 mg 2 tabs/day
XARELTO (rivaroxaban) Starter Pack 2 packs/365 days
XARELTO (rivaroxaban) Susp 20 mL/day

Antihypertensive CONSENSI (amlodipine/celecoxib) 1tab/day

Antilipemic ROSZET (ezetimibe/rosuvastatin) 1tab/day

Heart failure CORLANOR (ivabradine) 2 tabs/day
CORLANOR (ivabradine) Suspension 15 mL/day
ENTRESTO (sacubitril/valsartan) 2 tabs/day
VERQUVO (vericiguat) 1tab/day

Miscellaneous ASPRUZYO (ranolazine) 2 packets/day
DEMSER (metyrosine) 16 caps/day

Platelet inhibitors YOSPRALA (aspirin/omeprazole) 1tab/day

Central Nervous System

ADHD agents ADDERALL (amphetamine/dextroamphetamine) 30 mg 2 tabs/day
ADDERALL (amphetamine/dextroamphetamine) 3 tabs/day
ADDERALL XR (amphetamine/dextroamphetamine 2 cap/day

mixed salts)

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).



Therapy class Medication name Quantity limit
ADHANSTIA XR (methylphenidate) 25 mg 4 caps/day
ADHANSIA XR (methylphenidate) 1 cap/day
ADZENYS ER (amphetamine) 15 mL/day
ADZENYS XR-ODT (amphetamine) 1tab/day
APTENSIO XR (methylphenidate) 1 cap/day
AZSTARYS (serdexmethylphenidate/ 1 cap/day
dexmethylphenidate)

CONCERTA (methylphenidate) 36 mg 2 tabs/day
CONCERTA (methylphenidate) 1tab/day
COTEMPLA XR-ODT (methylphenidate) 8.6 mg 6 tabs/day
COTEMPLA XR-ODT (methylphenidate) 17.3 mg 3 tabs/day
COTEMPLA XR-ODT (methylphenidate) 25.9 mg 2 tabs/day
DAYTRANA (methylphenidate transdermal) 1 patch/day
DESOXYN (methamphetamine) 5 tabs/day
DEXEDRINE (dextroamphetamine) 5 mg 3 caps/day
DEXEDRINE (dextroamphetamine) 15 mg 4 caps/day
DEXEDRINE (dextroamphetamine) 10 mg 6 caps/day
DYANAVEL XR (amphetamine) 8 mL/day
DYANAVEL XR (amphetamine) 1tab/day
EVEKEO (amphetamine) 6 tabs/day
EVEKEO ODT (amphetamine) 5 mg, 10 mg 3 tabs/day
EVEKEO ODT (amphetamine) 15 mg, 20 mg 2 tabs/day
FOCALIN (dexmethylphenidate) 2 tabs/day
FOCALIN XR (dexmethylphenidate) 1 cap/day
JORNAY PM (methylphenidate hcl) 1 cap/day
METHYLIN 10 mg/5 mL (methylphenidate) Soln 30 mL/day
METHYLIN 5 mg/5 mL (methylphenidate) Soln 60 mL/day
methylphenidate 3 tabs/day
methylphenidate chewable 3 tabs/day
methylphenidate chewable 10mg 6 tabs/day
methylphenidate ER 1 cap/day
methylphenidate ER 10 mg 2 tabs/day
methylphenidate ER 20 mg 3 tabs/day
methylphenidate ER 24H 36 mg 2 tabs/day
methylphenidate ER 24H 1tab/day
MYDAYIS (amphetamine/dextroamphetamine) 1 cap/day
PROCENTRA (dextroamphetamine) Sol 60 mL/day
QELBREE (viloxazine ER) 1 cap/day
QELBREE (viloxazine ER) 200 mg 3 caps/day
QUILLICHEW ER (methylphenidate) 30 mg 2 tabs/day
QUILLICHEW ER (methylphenidate) 1tab/day
QUILLIVANT XR (methylphenidate) 12 mL/day
RELEXXII (methylphenidate) 72 mg 1tab/day
RITALIN (methylphenidate) 3 tabs/day
RITALIN LA (methylphenidate) 1 cap/day
STRATTERA (atomoxetine) 1 cap/day
VYVANSE (lisdexamfetamine) 1 cap/day
VYVANSE CHEW TAB (lisdexamfetamine) 1tab/day
XELSTRYM (dextroamphetamine) 1 patch/day

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).



Therapy class Medication name Quantity limit
ZENZEDI (dextroamphetamine) 10 mg 6 tabs/day
ZENZEDI (dextroamphetamine) 3 tabs/day
ZENZEDI (dextroamphetamine) 30 mg 2 tabs/day

Alzheimers agents NAMENDA XR (memantine) caps 1 cap/day
NAMENDA XR TITRATION PACK (memantine) caps 2 packs/365 days
NAMZARIC (memantine) caps 1 cap/day
NAMZARIC TITRATION PACK(memantine) 2 packs/365 days

Analgesics (non-opioid) CELEBREX (celecoxib) 2 caps/day
ELYXYB (celecoxib) 28.8mL/30 days

FLECTOR (diclofenac epolamine)

2 patches/day up to 15 days

ketorolac

20 tabs or 5 days supply/30 days

LYVISPAH (baclofen) 5 mg 9 packets/day

LYVISPAH (baclofen) 10 mg 3 packets/day

LYVISPAH (baclofen) 20 mg 4 packets/day

NORGESIC (orphenadrine/ASA/caffeine) 4 tabs/day

orphenadrine ER 2 tabs/day

QUTENZA (capsaicin) 4 patches/90 days

SPRIX (ketorolac) 5 bottles or 5 days supply/30 days

Analgesics (opioid)

ACTIQ (fentanyl citrate)

4 lozenges/day

BELBUCA (buprenorphine) film

2 films/day

acetaminophen-codeine 120-12 mg/5 mL

136 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive;
166.5 mL/day, 2 fills/60 days for treatment experienced

acetaminophen-codeine 300-15 mg

13 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 13
tabs/day, 2 fills/60 days for treatment experienced

acetaminophen-codeine 300-30 mg

10 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 13
tabs/day, 2 fills/60 days for treatment experienced

acetaminophen-codeine 300-60 mg

5 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 10
tabs/day, 2 fills/60 days for treatment experienced

APADAZ (benzhydrocodone hcl-acetaminophen) 4.08-

325mg

9 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

APADAZ (benzhydrocodone hcl-acetaminophen) 6.12-

325mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

APADAZ (benzhydrocodone hcl-acetaminophen) 8.16-

4 tabs/day, 7 day supply (age 20 and older), 3 day supply

325 mg (age less than 20), 2 fills/60 days for treatment naive; 9
tabs/day, 2 fills/60 days for treatment experienced

BUNAVAIL (buprenorphine/naloxone) 2.1-0.3 mg 6 films/day

BUNAVAILL (buprenorphine/naloxone) 6.3-1 mg 2 films/day

BUNAVAIL (buprenorphine/naloxone) 4.2-0.7 mg 3 films/day

buprenorphine 8 mg 3 tabs/day

buprenorphine 2 mg 12 tabs/day

buprenorphine/naloxone SL 2-0.5 mg 12 tabs/day

buprenorphine/naloxone SL 8-2 mg 3 tabs/day

butorphanol nasal 1 bottle per fill, 2 fills/60 days

BUTRANS (buprenorphine) patch 4 patches/28 days

CONZIP (tramadol SR capsules) 1 cap/day

DURAGESIC (fentanyl transdermal) 15 patches/30 days

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).



Therapy class Medication name Quantity limit
DURAGESIC (fentanyl transdermal) 75 mcg/hr,100 mecg/ 30 patches/30 days
hr
FENTORA (fentanyl citrate) 4 tabs/day
hydromorphone tab ER 2 tabs/day
HYSINGLA ER (hydrocodone bitartrate) 1tab/day
KADIAN (morphine ext-release) 2 caps/day
LAZANDA (fentanyl citrate) 1 bottle/day

codeine 15 mg

21 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 40
tabs/day, 2 fills/60 days for treatment experienced

codeine 30 mg

10 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 20
tabs/day, 2 fills/60 days for treatment experienced

codeine 60 mg

5 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 10
tabs/day, 2 fills/60 days for treatment experienced

DILAUDID (hydromorphone) 1 mg/mL

12.25 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 22.5
mL/day, 2 fills/60 days for treatment experienced

DILAUDID (hydromorphone) 2 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 11
tabs/day, 2 fills/60 days for treatment experienced

DILAUDID (hydromorphone) 4 mg

3 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 5
tabs/day, 2 fills/60 days for treatment experienced

DILAUDID (hydromorphone) 8 mg

1tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 2
tabs/day, 2 fills/60 days for treatment experienced

DVORAH (acetaminophen/caffeine/dihydrocodeine)
325-30-16 mg

12 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

hydrocodone-acetaminophen 10-300 mg

4 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 9
tabs/day, 2 fills/60 days for treatment experienced

hydrocodone-acetaminophen 10-325 mg/15 mL

73.5 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 135
mL/day, 2 fills/60 days for treatment experienced

hydrocodone-acetaminophen 7.5-300 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

hydrocodone-ibuprofen 10-200 mg

4 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 9
tabs/day, 2 fills/60 days for treatment experienced

hydrocodone-ibuprofen 5-200 mg

9 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 16
tabs/day, 2 fills/60 days for treatment experienced

hydrocodone-ibuprofen 75-200 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

hydromorphone 3 mg

4 supps/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 7
supps/day, 2 fills/60 days for treatment experienced

hydromorphone-acetaminophen 7.5-325 mg/15 mL

98 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 180
mL/day, 2 fills/60 days for treatment experienced

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).



Therapy class

Medication name

Quantity limit

levorphanol tartrate 2 mg

2 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 4
tabs/day, 2 fills/60 days for treatment experienced

levorphanol tartrate 3 mg

1tab/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 2
tabs/day, 2 fills/60 days for treatment experienced

LORTAB (hydrocodone-acetaminophen) 10-300 mg/15

mL

73.5 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 135
mL/day, 2 fills/60 days for treatment experienced

meperidine 50 mg

9 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 18
tabs/day, 2 fills/60 days for treatment experienced

meperidine 50 mg/5 mL

49 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 90
mL/day, 2 fills/60 days for treatment experienced

morphine sulfate ER beads 1 cap/day
morphine sulfate ER beads 120 mg 2 caps/day
MS CONTIN (morphine ext-release) 3 tabs/day

morphine 10 mg

4 supps/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 9
supps/day, 2 fills/60 days for treatment experienced

morphine 10 mg/5 mL

24.5 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 45
mL/day, 2 fills/60 days for treatment experienced

morphine 15 mg

3 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 6
tabs/day, 2 fills/60 days for treatment experienced

morphine 20 mg

2 supps/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 4
supps/day, 2 fills/60 days for treatment experienced

morphine 20 mg/5 mL

12.25 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 22.5
mL/day, 2 fills/60 days for treatment experienced

morphine 20 mg/mL

24 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 4.5
mL/day, 2 fills/60 days for treatment experienced

morphine 30 mg

1 supps/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 3
supps/day, 2 fills/60 days for treatment experienced

morphine 30 mg

1tab/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 3
tabs/day, 2 fills/60 days for treatment experienced

morphine 5 mg

9 supps/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 18
supps/day, 2 fills/60 days for treatment experienced

NALOCET (oxycodone-acetaminophen) 2.5-300 MG

13 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 13
tabs/day, 2 fills/60 days for treatment experienced

NORCO (hydrocodone-acetaminophen) 10-325 mg

4 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 9
tabs/day, 2 fills/60 days for treatment experienced

NORCO (hydrocodone-acetaminophen) 5-325 mg

9 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

NORCO (hydrocodone-acetaminophen) 75-325 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).



Therapy class

Medication name

Quantity limit

NUCYNTA (tapentadol) 100 mg

1tab/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 2
tabs/day, 2 fills/60 days for treatment experienced

NUCYNTA (tapentadol) 50 mg

2 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 4
tabs/day, 2 fills/60 days for treatment experienced

NUCYNTA (tapentadol) 75 mg

1tab/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 3
tabs/day, 2 fills/60 days for treatment experienced

NUCYNTA ER (tapentadol) 2 tabs/day
OXYCONTIN (oxycodone ext-release) 4 tabs/day
oxymorphone ext-release 4 tabs/day

OXAYDO (oxycodone) 5 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

OXAYDO (oxycodone) 7.5 mg

4 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 8
tabs/day, 2 fills/60 days for treatment experienced

oxycodone 10 mg

3 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 6
tabs/day, 2 fills/60 days for treatment experienced

oxycodone 20 mg

1tab/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 3
tabs/day, 2 fills/60 days for treatment experienced

oxycodone 20 mg/mL

1.6 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 3
mL/day, 2 fills/60 days for treatment experienced

oxycodone 5 mg

6 caps/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
caps/day, 2 fills/60 days for treatment experienced

oxycodone 5 mg/5 mL

32.6 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 60
mL/day, 2 fills/60 days for treatment experienced

oxycodone/acetaminophen 5-325 mg/5 mL

32.6 mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 60
mL/day, 2 fills/60 days for treatment experienced

oxycodone-aspirin

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

oxymorphone 10 mg

1tab/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 3
tabs/day, 2 fills/60 days for treatment experienced

oxymorphone 5 mg

3 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 6
tabs/day, 2 fills/60 days for treatment experienced

pentazocine-naloxone 50-0.5 mg

5 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 10
tabs/day, 2 fills/60 days for treatment experienced

PERCOCET (oxycodone-acetaminophen) 10-325 mg

3 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 6
tabs/day, 2 fills/60 days for treatment experienced

PERCOCET (oxycodone-acetaminophen) 2.5-325 mg

12 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

PERCOCET (oxycodone-acetaminophen) 5-325 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).



Therapy class

Medication name

Quantity limit

PERCOCET (oxycodone-acetaminophen) 7.5-325 mg

4 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 8
tabs/day, 2 fills/60 days for treatment experienced

PRIMLEV (oxycodone-acetaminophen) 10-300 mg

3 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 6
tabs/day, 2 fills/60 days for treatment experienced

PRIMLEV (oxycodone-acetaminophen) 5-300 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

PRIMLEV (oxycodone-acetaminophen) 7.5-300 mg

4 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 8
tabs/day, 2 fills/60 days for treatment experienced

PROLATE (oxycodone-acetaminophen) 10-300 mg

3 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 6
tabs/day, 2 fills/60 days for treatment experienced

PROLATE (oxycodone-acetaminophen) 10-300 mg/5 mL

16.3mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive;
16.3mL/day, 2 fills/60 days for treatment experienced

PROLATE (oxycodone-acetaminophen) 5-300 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

PROLATE (oxycodone-acetaminophen) 7.5-300 mg

4 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 8
tabs/day, 2 fills/60 days for treatment experienced

QDOLO (tramadol hcl) 5 mg/mL

80mL/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive;
80mL/day, 2 fills/60 days for treatment experienced

ROXICODONE (oxycodone) 15 mg

2 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 4
tabs/day, 2 fills/60 days for treatment experienced

ROXICODONE (oxycodone) 30 mg

1tab/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 2
tabs/day, 2 fills/60 days for treatment experienced

ROXICODONE (oxycodone) 5 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

ROXYBOND (oxycodone) 15 mg

2 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 4
tabs/day, 2 fills/60 days for treatment experienced

ROXYBOND (oxycodone) 30 mg

1tab/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 2
tabs/day, 2 fills/60 days for treatment experienced

ROXYBOND (oxycodone) 5 mg

6 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 12
tabs/day, 2 fills/60 days for treatment experienced

SUBOXONE (buprenorphine/naloxone) 8-2 mg 3 films/day

SUBOXONE (buprenorphine/naloxone) 12-3 mg 2 films/day

SUBOXONE (buprenorphine/naloxone) 4-1 mg 6 films/day

SUBOXONE (buprenorphine/naloxone) 2-0.5 mg 12 films/day

SUBSYS (fentanyl) 16 sprays/day

tramadol ER tablets 1tab/day

XTAMPZA ER (oxycodone) 4 caps/day

tramadol 4 tabs/day, 7 day supply (age 20 and older), 3 day supply

(age less than 20), 2 fills/60 days for treatment naive; 4
tabs/day, 2 fills/60 days for treatment experienced

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).



Therapy class

Medication name

Quantity limit

TREZIX (acetaminophen/caffeine/dihydrocodeine)

10 caps/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 10
caps/day, 2 fills/60 days for treatment experienced

ULTRACET (tramadol/acetaminophen) 37.5-325 mg

8 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 8
tabs/day, 2 fills/60 days for treatment experienced

ULTRAM (tramadol) 50 mg

8 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 8
tabs/day, 2 fills/60 days for treatment experienced

XODOL (hydrocodone/acetaminophen) 5-300 mg

9 tabs/day, 7 day supply (age 20 and older), 3 day supply
(age less than 20), 2 fills/60 days for treatment naive; 13
tabs/day, 2 fills/60 days for treatment experienced

ZUBSOLV (buprenorphine/naloxone) SL Tab 0.7-0.18 mg 3 tabs/day
ZUBSOLV (buprenorphine/naloxone) SL Tab 5.7-1.4 mg 3 tabs/day
ZUBSOLV (buprenorphine/naloxone) SL Tab 8.6/2.1 mg 2 tabs/day
ZUBSOLV (buprenorphine/naloxone) SL Tab 11.4/29 mg  1tab/day
ZUBSOLV (buprenorphine/naloxone) SL Tab2.9/0.71mg 6 tabs/day
ZUBSOLV (buprenorphine/naloxone) SL Tab14-0.36 mg 12 tabs/day
Anticonvulsants DIASTAT GEL (diazepam) 2 boxes/fill
LYRICA (pregabalin) 300 mg 2 caps/day
LYRICA (pregabalin) caps 3 caps/day
LYRICA (pregabalin) Soln 900 mL/30 days
LYRICA CR (pregabalin) 3 tabs/day
LYRICA CR (pregabalin) 330mg 2 tabs/day

VALTOCO (diazepam) 5 mg, 10 mg

10 devices/30 days, 2 packages/fill

VALTOCO (diazepam) 15 mg, 20 mg

20 devices/30 days, 2 packages/fill

Antidepressants

AUVELITY (dextromethorphan/bupropion) 2 tabs/day
CYMBALTA (duloxetine) 2 caps/day
CYMBALTA (duloxetine) 30 mg 3 caps/day
DESVENLAFAXINE ER 1tab/day
DRIZALMA 30 mg, 40 mg 3 caps/day
DRIZALMA 2 caps/day
EFFEXOR XR (venlafaxine) 375 mg 1 cap/day
EFFEXOR XR (venlafaxine) 75 mg 3 caps/day
EFFEXOR XR (venlafaxine) 150 mg 2 caps/day
EMSAM (selegiline) 1 patch/day
FETZIMA (levomilnacipran) 1 cap/day
FETZIMA (levomilnacipran) Pack 2 packs/365 days
fluoxetine weekly 4 capsules/28 days
fluvoxamine ER 2 caps/day
FORFIVO XL (bupropion) 450 mg 1tab/day
PEXEVA (paroxetine) 1tab/day
PEXEVA (paroxetine) 30 mg 2 tabs/day
PRISTIQ (desvenlafaxine) 1tab/day
TRINTELLIX (vortioxetine) 1tab/day
VENLAFAXINE (venlafaxine) 112.5 mg 2 tabs/day
VIIBRYD (vilazodone) 1tab/day
VIIBRYD (vilazodone) Starter Kit 2 kits/365 days
WELLBUTRIN SR (bupropion) 2 tabs/day
WELLBUTRIN XL (bupropion) 1tab/day
WELLBUTRIN XL (bupropion) 150 mg 3 tabs/day

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).



Therapy class Medication name Quantity limit

Antipsychotics ABILIFY (aripiprazole) tabs 1tab/day
ABILIFY MYCITE Starter Kit 2 kits/365 days
ABILIFY MYCITE 1tab/day
aripiprazole 1 mg/mL 25 mL/day
aripiprazole ODT 2 tab/day
CAPLYTA (lumateperone tosylate) 1tab/day
clozapine ODT 100 mg 9 tabs/day
clozapine ODT 12.5 mg 3 tabs/day
clozapine ODT 150 mg 6 tabs/day
clozapine ODT 200 mg 4 tabs/day
clozapine ODT 25 mg 9 tabs/day
CLOZARIL (clozapine) 100 mg 9 tabs/day
CLOZARIL (clozapine) 200 mg 4 tabs/day
CLOZARIL (clozapine) 25 mg 9 tabs/day
CLOZARIL (clozapine) 50 mg 6 tabs/day
FANAPT (iloperidone) 2 tabs/day
FANAPT PAK (iloperidone) 1 pack/180 days
GEODON (ziprasidone) 2 caps/day
INVEGA (paliperidone) 1tab/day
INVEGA (paliperidone) 6 mg 2 tabs/day
LATUDA (lurasidone) 20 mg, 40 mg, 60mg, 120 mg 1tab/day
LATUDA (lurasidone) 80 mg 2 tabs/day
LYBALVI (olanzapine-samidorphan L-malate) 1tab/day
REXULTI (brexpiprazole) 1tab/day
RISPERDAL (risperidone) 2 tabs/day
RISPERDAL SOLN (risperidone) 8 mL/day
risperidone ODT 2 tabs/day
SAPHRIS (asenapine) 2 tabs/day
SECUADO (asenapine) 1 patch/day
SEROQUEL (quetiapine) 300 mg, 400 mg 2 tabs/day
SEROQUEL (quetiapine) 25 mg, 50 mg, 100 mg,200mg 3 tabs/day
SEROQUEL XR (quetiapine) 2 tabs/day
SYMBYAX (olanzapine/fluoxetine) 1 cap/day
SYMBYAX (olanzapine/fluoxetine) 3-25 mg 3 caps/day
SYMBYAX (olanzapine/fluoxetine) 6-25 mg 3 caps/day
VERSACLOZ (clozapine) 18 mL/day
VRAYLAR (cariprazine) 1 cap/day
VRAYLAR (cariprazine) pack 2 packs/365 days
ZYPREXA (olanzapine) 1tab/day
ZYPREXA ZYDIS (olanzapine) 1tab/day

Benzodiazepines alprazolam intensol 10 mL/day
alprazolam ODT 4 tabs/day
alprazolam ODT 2 mg 5 tabs/day
ATIVAN (lorazepam) 3 tabs/day
ATIVAN (lorazepam) 2 mg 5 tabs/day
chlordiazepoxide 10 mg 30 caps/day
chlordiazepoxide 25 mg 12 caps/day
chlordiazepoxide 5 mg 4 caps/day
clonazepam ODT 3 tabs/day

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).
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Therapy class Medication name Quantity limit
clonazepam ODT 2 mg 10 tabs/day
clorazepate 15 mg 6 tabs/day
clorazepate 3.75 mg 24 tabs/day
KLONOPIN (clonazepam) 3 tabs/day
KLONOPIN (clonazepam) 2 mg 10 tabs/day
lorazepam intensol 5mL/day
LOREEV XR (lorazepam) 1 mg 1 cap/day
LOREEV XR (lorazepam) 1.5 mg, 2 mg 5 caps/day
LOREEV XR(lorazepam) 3 mg 3 caps/day
NAYZILAM (midazolam nasal) 10 spray units/30 days
oxazepam 4 caps/day
TRANXENE T (clorazepate) 7.5 mg 12 tabs/day
XANAX (alprazolam) 4 tabs/day
XANAX (alprazolam) 2 mg 5 tabs/day
XANAX XR (alprazolam) 1tab/day
XANAX XR (alprazolam) 2 mg 5 tabs/day
XANAX XR (alprazolam) 3 mg 3 tabs/day
Fibromyalgia SAVELLA (milnacipran) 2 tabs/day
SAVELLA (milnacipran) Pack 2 packs/365 days
Migraine AMERGE (naratriptan) 9 tabs/30 days
almotriptan 12 tabs/30 days
CAFERGOT (ergotamine w/ caffeine) 24 tabs/28 days
D.H.E. (dihydroergotamine) 24 mL (24 ampules)/28 days
ERGOMAR (ergotamine tartrate) 20 tabs/28 days
FROVA (frovatriptan) 12 tabs/30 days
IMITREX (sumatriptan) 9 tabs/30 days
IMITREX (sumatriptan) AUTO-INJECTOR4 mg/0.5mL & 5 kits (10 units)/30 days
6 mg/0.5 mL
IMITREX (sumatriptan) Nasal 12 spray unit devices/30 days
IMITREX (sumatriptan) SYRINGE 4 mg/0.5 mL & 6 5 kits (10 units)/30 days
mg/0.5 mL
MAXALT (rizatriptan) 5 mg 18 tabs/30 days
MAXALT-MLT (rizatriptan) 5 mg 18 tabs/30 days
MAXALT (rizatriptan) 10 mg 12 tabs/30 days
MAXALT-MLT (rizatriptan) 10 mg 12 tabs/30 days
MIGERGOT (ergotamine w/ caffeine) 20 suppositories/28 days
MIGRANAL (dihydroergotamine) 1 package (8 vials)/30 days
ONZETRA XSAIL (sumatriptan) 1 kit (8 doses)/30 days
QULIPTA (atogepant) 1tab/day
RELPAX (eletriptan) 12 tabs/30 days
sumatriptan 5 kits (10 units)/30 days
TOSYMRA (sumatriptan/naproxen) 12 spray unit devices/30 days
TRUDHESA (dihydroergotamine mesylate) 12 units/28 days
ZEMBRACE SYMTOUCH (sumatriptan) 4 cartons (16 doses)/30 days
ZOMIG (zolmitriptan) 12 tabs/30 days
ZOMIG (zolmitriptan) Nasal 2 packages (12 spray units)/30 days
ZOMIG ZMT (zolmitriptan) 12 tabs/30 days
Parkinson's XADAGO (safinamide) 1tab/day

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol). 11



Therapy class Medication name Quantity limit
Sedative hypnotics AMBIEN (zolpidem) 1tab/day
AMBIEN CR (zolpidem) 1tab/day
BELSOMRA (suvorexant) 1tab/day
DAYVIGO (lemborexant) 1tab/day
DORAL (quazepam) 1tab/day
EDLUAR (zolpidem) 1tab/day
estazolam 1tab/day
flurazepam 1 cap/day
HALCION (triazolam) 2 tabs/day
INTERMEZZO (zolpidem) 1tab/day
LUNESTA (eszopiclone) 1tab/day
QUVIVIQ (daridorexant) 1tab/day
RESTORIL (temazepam) 1 cap/day
ROZEREM (ramelteon) 1tab/day
SILENOR (doxepin) 1tab/day
zaleplon 10 mg 2 cap/day
zaleplon 5 mg 1 cap/day
Stimulants NUVIGIL (armodafinil) 1tab/day
NUVIGIL (armodafinil) 50 mg 2 tabs/day
PROVIGIL (modafinil) 1tab/day
SUNOSI (solriamfetol) 1tab/day
Toxicology LUCEMYRA (lofexidine) 16 tabs/day, 14 day supply
Dermatology
Anti-inflammatory diclofenac gel 3% 300 g/30 days
Miscellaneous ELIDEL (pimecrolimus) 60 gm/30 days
OPZELURA (ruxolitinib) 9 tubes (540 gm)/365 days
PROTOPIC (tacrolimus) 60 gm/30 days
QBREXZA (glycopyrronium tosylate) 1 cloth/day
SANTYL (collagenase) 90 g/30 days
Endocrinology & Metabolism
Aldosterone antagonist KERENDIA (finerenone) 1tab/day
GLP-1 agonists ADLYXIN (lixisenatide) 2 pens (6 mL)/28 days

ADLYXIN (lixisenatide) Starter Pack

2 starter kits (12 mL)/365 days

BYDUREON, BYDUREON BCISE (exenatide)

4 vials/pen-inj/28 days

BYETTA (exenatide) 1syringe/30 days
MOUNJARO (tirzepatide) 4 pens/28 days

OZEMPIC (semaglutide) 1 pen/28 days

OZEMPIC (semaglutide) 1 mg/dose (2 mg/1.5 mL) 2 pens/28 days

RYBELSUS 3 MG (semaglutide) 2 boxes (60 tablets)/365 days
RYBELSUS (semaglutide) 1tab/day

SOLIQUA (insulin glargine/lixisenatide) 5 pens (15 mL)/25 days

TRULICITY (dulaglutide)

4 pen-inj/28 days

VICTOZA (liraglutide)

3 pen-inj/ 30 days

XULTOPHY (insulin degludec/liraglutide) 5 pens (15 mL)/30 days
Diabetic supplies glucose test strips 300 strips/30 days
Gonadotropins MYFEMBREE (relugolix/estradiol/norethindrone acetate) 1tab/day

ORIAHNN (elagolix/estradiol/norethindrone) 2 tabs/day

ORILISSA (elagolix) 150 mg 1tab/day

ORILISSA (elagolix) 200 mg 2 tabs/day

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol). 12



Therapy class Medication name Quantity limit

Osteoporosis ACTONEL (risedronate) tab 150 mg 1tab/28 days
ACTONEL (risedronate) tab 35 mg 4 tabs/28 days
ATELVIA (risedronate) 4 tabs/28 days
BINOSTO (alendronate) 4 tabs/28 days
BONIVA (ibandronate) 1tab/28 days
BONIVAIV (ibandronate) 1syringe/90 days
FOSAMAX (alendronate) 35 mg & 70 mg 4 tabs/28 days
FOSAMAX PLUS D (alendronate/cholecalciferol) 4 tabs/28 days
MIACALCIN (calcitonin) 1 bottle (3.7mL)/30 days

Gastroenterology

Antiemetics AKYNZEO (netupitant/palonosetron) 2 caps/30 days
ANZEMET (dolasetron) 2 tabs/30 days
BONJESTA (doxylamine/pyridoxine) 2 tabs/day
DICLEGIS (doxylamine/pyridoxine) 4 tabs/day
aprepitant caps 125 mg 2 caps/30 days
EMEND (aprepitant) 125 mg/80 mg 2 packs (6 caps)/30 days
EMEND (aprepitant) 40 mg 1cap/30 days
EMEND (aprepitant) 80 mg 4 caps/30 days
EMEND (aprepitant) Susp 125 mg 3 packets/30 days
granisetron 4 tabs/30 days
MARINOL (dronabinol) 2 caps/day
ondansetron oral solution 120 mL/30 days
ondansetron 24 mg tab 2 tabs/30 days
SANCUSO (granisetron) 2 patches/30 days
SYNDROS (dronabinol) 4 mL/day
VARUBI (rolapitant) 4 tabs/30 days
ZUPLENZ (ondansetron) 10 films/30 days

Constipation AMITIZA (lubiprostone) 2 caps/day
IBSRELA (tenapanor) 2 tabs/day
LINZESS (linaclotide) 1 cap/day
MOTEGRITY (prucalopride) 1tab/day
ZELNORM (tegaserod) 2 tabs/day

Diarrhea MYTESI (crofelemer) 2 tabs/day

Irritable bowel syndrome VIBERZI (eluxadoline) 2 tabs/day

Opioid-induced constipation MOVANTIK (naloxegol) 1tab/day
RELISTOR (methylnaltrexone) 1syringe/day
RELISTOR (methylnaltrexone) tab 3 tabs/day
SYMPROIC (naldemedine) 1tab/day
TRULANCE (plecanatide) 1tab/day

Proton pump inhibitors omeprazole caps 1 cap/day

Miscellaneous

Anticholinergic DARTISLA ODT (glycopyrrolate) 672 tabs/365 days
GLYCATE (glycopyrrolate) 6 tabs/day
ROBINUL (glycopyrrolate) 4 tabs/day

Methotrexate auto-injectors

OTREXUP (methotrexate)

4 auto-injectors/28 days

RASUVO (methotrexate)

4 auto-injectors/28 days

REDITREX (methotrexate)

4 auto-injectors/28 days

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).
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Therapy class Medication name Quantity limit
Smoking cessation products CHANTIX (varenicline) 180 days supply/365 days
bupropion ER (smoking deterrent) 180 days supply/365 days
NICODERM (nicotine transdermal) 180 days supply/365 days
NICORETTE (nicotine gum/lozenge) 180 days supply/365 days
NICOTROL Inhaler (nicotine) 180 days supply/365 days
NICOTROL NS (nicotine) 180 days supply/365 days
Obstetrics & Gynecology
Contraceptives AMETHIA (levonorg-eth est) 1/91 days
AMETHIA LO (levonorg-eth est) 1/91 days
ANNOVERA (segesterone-eth est) 1ring/365 days
ASHLYNA (levonorg-eth est) 1/91 days
CAMRESE (levonorg-eth est) 1/91 days
CAMRESE LO (levonorg-eth est) 1/91 days
DAYSEE (levonorg-eth est) 1/91 days
DEPO/DEPO-SUBQ PROVERA (medroxyprogesterone) 1/90 days
ICLEVIA (levonorg-eth est) 1/91 days
INTROVALE (levonorg-eth est) 1/91 days
JOLESSA (levonorg-eth est) 1/91 days
SETLAKIN (levonorg-eth est) 1/91 days
LOSEASONIQUE (ethinyl estradiol/levonorgestrel) 1/91 days
PHEXXTI (lactic acid/citric acid/potassium bitartrate) 12 applicators/60 days
QUARTETTE (levonorg-eth est) 1/91 days
SEASONIQUE (ethinyl estradiol/levonorgestrel) 1/91 days

Ergot alkaloids

METHERGINE (methylergonovine)

28 tabs/fill, 2 fills/365 days

Hormone replacement

CRINONE (progesterone)

15 applicators/30 days

ESTRING (estradiol) 1package/90 days
FEMRING (estradiol acetate) 1 package/90 days

Miscellaneous BRISDELLE (paroxetine) 1 cap/day

Ophthalmology

Anti-inflammatory bromfenac 4 bottles/365 days
BROMSITE (bromfenac) 4 bottles/365 days
ILEVRO (nepafenac) 0.3% 4 bottles/365 days
LOTEMAX (loteprednol) gel, oint 4 bottles/365 days
NEVANAC (nepafenac) 0.1% 4 bottles/365 days
PROLENSA (bromfenac sodium) 4 bottles/365 days
VERKAZIA (cyclosporine) 4 vials/day

Dry eye TYRVAYA (varenicline tartrate) 2 bottles/30 days

Miscellaneous VUITY (pilocarpine) 1 bottle (2.5 mL)/25 days

Prostaglandins

LUMIGAN (bimatoprost)

1bottle (2.5 mL)/25 days

RHOPRESSA (netarsudil)

1 bottle (2.5 mL)/25 days

ROCKLATAN (netarsudil-latanoprost)

TRAVATAN Z (travoprost)

1bottle (2.5 mL)/25 days

VYZULTA (latanoprostene)

(
(
1 bottle (2.5 mL)/25 days
(
(

1 bottle (5 mL)/25 days

XELPROS (latanoprost) 1 bottle (2.5 mL)/25 days
ZIOPTAN (tafluprost) 1 container/day
Respiratory
Allergy (intranasal) azelastine 2 bottles/30 days
PATANASE (olopatadine) 1 bottle/30 days

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).
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Therapy class

Medication name

Quantity limit

Asthma/COPD (inhaled)

ADVAIR DISKUS (fluticasone/salmeterol)

1 diskus/30 days

ADVAIR HFA (fluticasone/salmeterol)

Linhaler/30 days

AIRDUO (fluticasone/salmeterol)

Linhaler/30 days

ALVESCO (ciclesonide)

2 inhalers/30 days

ANORO ELLIPTA (umeclidinium/vilanterol)

1 package/30 days

ARMONAIR RESPICLICK (fluticasone)

Linhaler/30 days

ARNUITY ELLIPTA (fluticasone furoate)

Llinhaler/30 days

ASMANEX HFA (mometasone)

Linhaler/30 days

ASMANEX TWISTHALER (mometasone)

Linhaler/30 days

ATROVENT HFA (ipratropium)

2 inhalers/30 days

BEVESPI AEROSPHERE (glycopyrrolate/formoterol)

Linhaler/30 days

BREO ELLIPTA (fluticasone furoate/vilanterol)

1 package/30 days

BREZTRI (budesonide/glycopyrrolate/formoterol
fumarate)

Llinhaler/30 days

BUDESONIDE/FORMOTEROL

Linhaler/30 days

COMBIVENT RESPIMAT (ipratropium/albuterol)

2inhalers/30 days

DUAKLIR PRESSAIR (aclidinium-formoterol)

Linhaler/30 days

DULERA (mometasone/formoterol)

Llinhaler/30 days

FLOVENT (fluticasone) 110 mcg, 220 mcg

2inhalers/30 days

FLOVENT (fluticasone) 44 mcg

2inhalers/30 days

FLOVENT DISKUS (fluticasone) 250 mcg 4 diskus/30 days
FLOVENT DISKUS (fluticasone) 50 mcg, 100 mcg 1 diskus/30 days
FLUTICASONE HFA (fluticasone) 2inhalers/30 days
FLUTICASONE/VILANTEROL (fluticasone) 1 package/30 days
INCRUSE ELLIPTA (umeclidnium) Linhaler/30 days
LONHALA MAGNAIR (glycopyrrolate) 60 vials/30 days

PROAIR HFA (albuterol)

2 inhalers/30 days

PROAIR DIGIHALER (albuterol)

2 inhalers/30 days

PROAIR RESPICLICK (albuterol)

2inhalers/30 days

PROVENTIL HFA (albuterol)

2 inhalers/30 days

PULMICORT FLEXHALER (budesonide) 2 packages/30 days
QVAR REDIHALER (beclomethasone) 2inhalers/30 days
SEREVENT DISKUS (salmeterol) 50 mcg 1 package/30 days
SPIRTVA HANDIHALER (tiotropium) 1 package/30 days

SPIRIVA RESPIMAT (tiotropium)

Linhaler/30 days

STIOLTO RESPIMAT (tiotropium br-olodaterol)

Linhaler/30 days

STRIVERDI RESPIMAT (olodaterol)

Linhaler/30 days

SYMBICORT (budesonide/formoterol)

Linhaler/30 days

TRELEGY ELLIPTA (fluticasone/umeclidinium/vilanterol)

60 blisters/30 days

TUDORZA (aclidinium bromide)

1 pouch/30 days

UTIBRON NEOHALER (indacaterol maleate/
glycopyrrolate)

2 caps/day

VENTOLIN HFA (albuterol)

2inhalers/30 days

WIXELA INHUB (fluticasone/salmeterol) 1diskus/30 days
XOPENEX HFA (levalbuterol) 2 inhalers/30 days
Asthma/COPD (nebulized) albuterol 0.083% (2.5 mg/3 mL) 180 vials (540 mL)/30 days
albuterol sulf soln 5 packages (125 vials or 375 mL)/30 days
ipratropium bromide 125 vials (312.5 mL)/30 days
BROVANA (arformoterol) 60 vials (120 mL)/30 days

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol). 15



Therapy class Medication name Quantity limit
ipratropium/albuterol 180 vials (540 mL)/30 days
PERFOROMIST (formoterol) 60 vials (120 mL)/30 days
PULMICORT RESPULES (budesonide) 2 packages (120 mL)/30 days
XOPENEX (levalbuterol) 180 vials (540 mL)/30 days
XOPENEX (levalbuterol) 1.25 mg/0.5 mL 90 vials (45 mL)/30 days
XOPENEX (levalbuterol) 1.25 mg/3 mL 90 vials (270 mL)/30 days
YUPELRI (revefenacin) 3 mL (1 vial)/day

Cystic fibrosis BRONCHITOL (mannitol) 20 caps/day

Epinephrine auto-injectors AUVI-Q (ephinephrine) 0.1 mg 2 auto-injectors/30 days

Urology

BPH agents ENTADFI (finasteride/tadalafil) 1 cap/day

Erectile dysfunction CIALIS (tadalafil) 2.5 mg 1tab/day
CIALIS (tadalafil) 5 mg 1tab/day

VIAGRA (sildenafil)

6 units/30 days for any combination of ED medications

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol).
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Value and Choice specialty quantity limit

Therapy class Medication name Quantity limit

Anti-infectives

Antiretrovirals, Hepatitis B BARACLUDE (entecavir) 1tab/day
BARACLUDE (entecavir) Soln 630 mL/30 days

Cardiology

Anticoagulants, LMWH ARIXTRA (fondaparinux) 35 days supply/180 days
FRAGMIN (dalteparin) 35 days supply/180 days
LOVENOX (enoxaparin) 35 days supply/180 days

Antilipemic JUXTAPID (lomitapide) 1tab/day
JUXTAPID (lomitapide) 20 mg, 30 mg 2 tabs/day

Hemostatic agent BERINERT (C1inhibitor, human) 10 vials/30 days
FIRAZYR (icatibant) 6 syringes/30 days
KALBITOR (ecallantide) 6 vials/30 days
ORLADEYO (berotralstat) 1tab/day
RUCONEST (C1 esterase inhibitor) 8 vials/30 days

Miscellaneous CAMZYOS (mavacamten) 1 cap/day

Pulmonary arterial hypertension ADCIRCA (tadalafil) 2 tabs/day
ADEMPAS (riociguat) 3 tabs/day
ALYQ (tadalafil) 2 tabs/day
LETAIRIS (ambrisentan) 1tab/day
OPSUMIT (macitentan) 1tab/day
REVATIO (sildenafil) Susp 2 bottles/30 days
REVATIO (sildenafil) Tabs 3 tabs/day
TADLIQ (tadalafil) Susp 10 mL/day
TRACLEER (bosentan) Tabs 2 tabs/day
TRACLEER (bosentan) Tabs for Susp 4 tabs/day
TYVASO (treprostinil) lampule/day
TYVASO DPI (treprostinil) 4 cartridges/day
TYVASO DPI (treprostinil) 2 kits/365 days
TYVASO DPI (treprostinil) 8 cartridges/day
UPTRAVI (selexipag) 2 tabs/day
UPTRAVI (selexipag) Pack 2 packs/365 days
VENTAVIS (iloprost) 9 ampules/day

Transthyretin stabilizers VYNDAMAX (tafamidis) 1 cap/day
VYNDAQEL (tafamidis meglumine) 4 caps/day

von Willebrand factor-directed ~ CABLIVI (caplacizumab-yhdp) 1 kit/day

antibody

Central Nervous System

Depressant XYREM (sodium oxybate) 18 mL/day
XYWAV (calcium, magnesium, potassium, sodium 18 mL/day
oxybates)

Miscellaneous RELYVRIO (sodium phenylbutyrate/taurursodiol) Pack 2 packets/day

Neurological agents TEGSEDI (inotersen) 4 syringes/28 days

Parkinson's APOKYN (apomorphine) 30 cartridges/30 days
KYNMOBI (apomorphine hcl) 5 films/day
KYNMOBI (apomorphine hcl) 2 kits/365 days

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol). 17



Therapy class Medication name Quantity limit

Sleep Disorder HETLIOZ (tasimelteon) 1 cap/day
HETLIOZ LQ (tasimelteon) 158mL/30 days
WAKIX (pitolisant) 2 tabs/day

Dermatology

Electrolyte & Renal Agents

Diuretics KEVEYIS (dichlorphenamide) 4 tabs/day

Endocrinology & Metabolism

C-type natriuretic peptide VOXZOGO (vosoritide) Lvial/day

Corticosteroid TARPEYO (budesonide) 4 caps/day

Farnesyltransferase inhibitor ZOKINVY (lonafarnib) 4 caps/day

Gonadotropins

ELIGARD (leuprolide) 22.5 mg (3-month)

Linjection/84 days

Linjection/112 days

Linjection/168 days

(
(
ELIGARD (leuprolide) 30 mg (4-month)
ELIGARD (leuprolide) 45 mg (6-month)
ELIGARD (leuprolide) 75 mg (1-month)

Linjection/28 days

leuprolide

Linjection/84 days

LUPANETA PACK (leuprolide) 11.25 mg (3 mon)

1 pack/84 days

LUPANETA PACK (leuprolide) 3.75 mg (1 mon)

1 pack/28 days

FENSOLVI (leuprolide acetate)

Linjection/168 days

Growth hormones and related
therapy

EGRIFTA SV (tesamorelin)

Lvial (2 mg each)/day

Hormone modifiers NATPARA (parathyroid hormone) 2 cartridges/28 days

Miscellaneous KORLYM (mifepristone) 4 tabs/day

Osteoporosis PROLIA (denosumab) 2 syringes/365 days

Somatostatins SIGNIFOR (pasireotide) 2 ampules/day

Vasopressin antagonist JYNARQUE (tolvaptan) 2 tabs/day
SAMSCA (tolvaptan) 2 tabs/day

Enzyme-Related

Cystine-depleting agents CYSTARAN (cysteamine) 4 bottles/28 days
CYSTADROPS (cysteamine) 4 bottles/28 days

Enzyme replacement GALAFOLD (migalastat hcl) cap 14 caps/28 days
XURIDEN (uridine triacetate) 4 packets/day

Phenylketonuria treatment PALYNZIQ (pegvaliase-pgpz) 10 mg/0.5 mL 1syringe/day

agents PALYNZIQ (pegvaliase-pqpz) 2.5 mg/0.5 mL 8 syringes/28 days
PALYNZIQ (pegvaliase-pgpz) 20 mg/mL 2 syringes/day

Gastroenterology

Diarrhea XERMELO (telotristat ethyl) 3 tabs/day

Hepatic Agents OCALIVA (obeticholic acid) 1tab/day

Ileal Bile Acid Transporter LIVMARLI (maralixibat chloride) 90 mL/30 days

Inhibitor

Hematology

Hemolytic anemia PYRUKYND (mitapivat) 2 tabs/day
PYRUKYND (mitapivat) 1tab/day

Sickle cell disease OXBRYTA (voxelotor) 3 tabs/day
OXBRYTA (voxelotor) tab 300 mg 5 tabs/day
OXBRYTA (voxelotor) susp tab 5 tabs/day

Immunology

Atopic dermatitis ADBRY (tralokinumab-Idrm) 4 syringes/28 days
DUPIXENT (dupilumab) 4 syringes/28 days
DUPIXENT (dupilumab) 100 mg/0.67 mL 2 syringes/28 days

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol). 18



Therapy class Medication name Quantity limit
Complement inhibitor TAVNEOS (avacopan) 6 caps/day
Hematopoietic agents MOZOBIL (plerixafor) 8 vials (9.6 mL)/transplant
Immunology: AMJEVITA* (adalimumab-atto) 20 mg/0.4 mL 4 syringes per 28 days
Immunomodulators AMJEVITA* (adalimumab-atto) 40 mg/0.8 mL 4 syringes per 28 days
ACTEMRA (tocilizumab) 162 mg/0.9 mL 4 syringes per 28 days
CIBINQO (abrocitinib) 1tablet per day
CIMZIA (certolizumab) 200 mg/mL 4 syringes per 28 days
CIMZIA (certolizumab) Starter Kit Lstarter kit per 365 days
COSENTYX* (secukinumab) 150 mg/mL (300 mg dose) 2 syringes per 28 days
COSENTYX* (secukinumab) 150 mg/mL 1syringe per 28 days
COSENTYX* (secukinumab) 75 mg/0.5 mL 1syringe per 28 days

ENBREL (etanercept) 25 mg/0.5 mL

8 vials/syringes per 28 days

ENBREL (etanercept) 50 mg/mL 4 syringes/cartridges per 28 days
HUMIRA (adalimumab) 40 mg/0.8 mL 4 syringes per 28 days
HUMIRA (adalimumab) 40 mg/0.4 mL 4 syringes per 28 days
HUMIRA (adalimumab) 80 mg/0.8 mL 2 syringes per 28 days
HUMIRA (adalimumab) 10 mg/0.1 mL 2 syringes per 28 days
HUMIRA (adalimumab) 20 mg/0.2 mL 4 syringes per 28 days
HUMIRA (adalimumab) Starter Kit 1starter kit per 365 days
ILUMYA (tildrakizumab-asmn) 100 mg/mL 1syringe per 84 days
KEVZARA (sarilumab) 150 mg/1.14 mL 2 syringes per 28 days
KEVZARA (sarilumab) 200 mg/1.14 mL 2 syringes per 28 days
OLUMIANT (baricitinib) 1tablet per day
ORENCIA (abatacept) 125 mg/mL 4 syringes per 28 days
ORENCIA (abatacept) 87.5 mg/0.7 mL 4 syringes per 28 days
ORENCIA (abatacept) 50 mg/0.4 mL 4 syringes per 28 days
OTEZLA (apremilast) 30 mg 2 tablets per day

OTEZLA (apremilast) Starter Pack

1 starter pack per 365 days

RINVOQ (upadacitinib) 1tablet per day
SILIQ (brodalumab) 2 syringes per 28 days
SIMPONI (golimumab) Lsyringe per 28 days
SKYRIZI (risankizumab-rzaa) 75 mg/0.83 mL 2 syringes per 84 days
SKYRIZI (risankizumab-rzaa) 150 mg/mL 1syringe per 84 days
SKYRIZI (risankizumab-rzaa) 360 mg/2.4 mL 1syringe per 56 days
SKYRIZI (risankizumab-rzaa) 180 mg/1.2 mL 1syringe per 56 days
TALTZ (ixekizumab) 1syringe per 28 days
TREMFYA (guselkumab) 100 mg/mL 1syringe per 56 days
XELJANZ (tofacitinib) 2 tablets per day
XELJANZ XR (tofacitinib) 1tablet per day
XELJANZ SOLN (tofacitinib) 10 mL per day
Interleukins ILARIS (canakinumab) 2 vials/28 days
SPEVIGO (spesolimab-sbzo) 30mL/84 days
Miscellaneous LUPKYNIS (voclosporin) 6 caps/day
Monoclonal antibody DUPIXENT (dupilumab) 4 syringes/28 days
DUPIXENT (dupilumab) 100 mg/0.67 mL 2 syringes/28 days
NUCALA (mepolizumab) 3 vials/28 days
NUCALA (mepolizumab) 1syringe/28 days
Multiple sclerosis AMPYRA (dalfampridine) 2 tabs/day
AUBAGIO (teriflunomide) 1tab/day

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol). 19



Therapy class Medication name Quantity limit
AVONEX (interferon beta-1a) 1 kit (4 syringes)/28 days
BAFIERTAM (monomethyl fumerate) 4 caps/day
BETASERON (interferon beta-1b) 1 package/28 days
COPAXONE/GLATOPA (glatiramer) 20 mg/mL 30 syringes/30 days
COPAXONE/GATOPA (glatiramer) 40 mg/mL 12 syringes/28 days
EXTAVIA (interferon beta-1b) 1 package/28 days
GILENYA (fingolimod) 1 cap/day
KESIMPTA (ofatumumab) 1syringe/30 days
MAYZENT (siponimod fumarate) 0.25 mg 4 tabs/day
MAYZENT (siponimod fumarate) 2 mg 1tab/day
MAYZENT (siponimod fumarate) Starter pack 2 starter packs/365 days
MAYZENT (siponimod fumarate) 1 mg 1tab/day
PLEGRIDY (peginterferon beta) 2 pens/syringes/28 days
PLEGRIDY (peginterferon beta) Starter Pack Lstarter pack/30 days
PONVORY (ponesimod) 1tab/day
PONVORY (ponesimod) 2 starter packs per 365 days
REBIF (interferon beta-1a) 12 syringes/28 days
REBIF (interferon beta-1a) Starter/Titration Pack 1 pack/365 days
TASCENSO ODT (fingolimod) 1tab/day
TECFIDERA (dimethyl fumarate) 2 caps/day

TECFIDERA (dimethyl fumarate) Starter Pack

2 starter packs/365 days

TYSABRI (natalizumab)

Linjection/28 days

VUMERITY 231 mg (diroximel fumarate) 4 caps/day
ZEPOSIA (ozanimod) 1 cap/day
ZEPOSIA (ozanimod) 7 Day Starter Pack 2 starter packs/365 days
ZEPOSIA (ozanimod) Starter Kit 2 kits/365 days
Miscellaneous
Movement disorder agents AUSTEDO (deutetrabenazine) 4 tabs/day
AUSTEDO (deutetrabenazine) Starter Pack 2 starter packs/365 days
INGREZZA (valbenazine tosylate) 1 cap/day

INGREZZA (valbenazine tosylate) pack

2 packs (56 caps)/365 days

Oncology

Kinase and molecular target
inhibitors

AFINITOR (everolimus) 1tab/day
ALUNBRIG (brigatinib) 30 mg 4 tabs/day
ALUNBRIG (brigatinib) 90 mg, 180 mg 1tab/day
ALUNBRIG (brigatinib) Starter Pack 1 pack/365 days
AYVAKIT (avapritinib) 1tab/day
CAPRELSA (vandetanib) 100 mg 2 tabs/day
GILOTRIF (afatinib) 1tab/day
ICLUSIG (ponatinib) 10 mg, 15 mg 1tab/day
IDHIFA (enasidenib) 1tab/day
IMBRUVICA (ibrutinib) 1 cap or tab/day
IMBRUVICA (ibrutinib) 140 mg 3 caps/day
JAKAFT (ruxolitinib) 5 mg, 10 mg 2 tabs/day
NERLYNX (neratinib maleate) 6 tabs/day
PEMAZYRE (pemigatinib) 1tab/day
SCEMBLIX (asciminib) 20 mg 2 tabs/day
TAGRISSO (osimertinib) 40mg 1tab/day
TALZENNA (talazoparib tosylate) 0.25mg, 0.5 mg 1 cap/day

Brand-name medications are shown in UPPERCASE (for example, CLOBEX) and generic medications in lowercase (for example, clobetasol). 20



Therapy class Medication name Quantity limit
TARCEVA (erlotinib) 25 mg 3 tabs/day
VIJOICE (alpelisib) 1tab/day
VIJOICE (alpelisib) 250 mg 1 packet/28 days
ROCK2 inhibitor REZUROCK (belumosudil mesylate) 1tab/day
Ophthalmology
Miscellaneous OXERVATE (cenegermin-bkbj) 2 mL (2 vials)/day, 112 mL/lifetime
Respiratory
Cystic fibrosis ORKAMBI (lumacaftor-ivacaftor) 112 tablets per 28 days
ORKAMBI (lumacaftor-ivacaftor) packets 2 packets/day
SYMDEKO (tezacaftor-ivacaftor) 2 tabs/day
TOBIPODHALER (tobramycin) 1 package/56 days
TRIKAFTA (elexacaf-tezacaf-ivacaf) 3 tabs/day

Quantity limits effective as of July 1,2023.

PLEASE NOTE: This drug list is subject to regular updates and may not be all inclusive. Drugs affected include both brand
and generic and include all strengths unless noted. If a targeted drug has a new strength, it may be automatically added
to the list.
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